o
2,

)
5%
A

D)

f A%

ILLINOIS ENVIRONMENTAL PROTECTION AGENCY

1021 NorTH GRAND AVENUE EAsT, P.O. Box 19276, SPRINGFIELD, ILLINOIS 62794-9276, 217-782-3397 A
JAMES R. THOMPSON CENTER, 100 WEST RANDOLPH, SUITE 11-300, CHiCcAGO, 1L 60601, 312-814-6026 (;7

RoOD R. BLAGOJEVICH, GOVERNOR ReNEE CIPRIANO, DIRECTOR

(217) 782-5544
TDD: (217) 782-9143

November 7, 2003

Dorothy Gunn, Clerk
Pollution Control Board
100 West Randolph Street
Suite 11-500

Chicago, IL. 60601

RE:  NOTICE OF PROVISIONAL VARIANCE APPROVAL
PV-2004-03

Dear Ms. Gunn:

Pursuant to Subsection 37(b) of the Environmental Protection Act (415 ILCS 5/37(b)), attached is
a copy of the Illinois EPA’s recent approval of a request for provisional variance. As you know,
[...]
suspended solids, and 8.5 mg/1 for ammonia nitrogen.

C. The City shall notify Jay Balmer of the Illinois EPA by telephone at
217/782-9720 when construction starts and again when construction is
completed. Written confirmation of each notice shall be sent within five
days to the following address:

Illinois Environmental Protection Agency
Bureau of Water — Water Pollution Control
Attention: Barb Conner

1021 North Grand Avenue East, MC #19
P.0O. Box 19276

Springfield, Illinois 62794-9276

D. The City shall sign a certificate of acceptance of this provisional variance
and forward that certificate to Jay Balmer at the address indicated above
within ten days of the date of this order. The certification should take the
following form:

I (We) , hereby accept and agree to be
bound by all terms and conditions of the provisional variance
granted by the Illinois EPA in dated
Petitioner

Authorized Agent

Title

Date



E. The City shall continue to monitor and maintain compliance with all other
parameters and conditions specified in its National Pollutant Elimination
Permit No. IL 0030449.

The Illinois EPA grants this provisional variance in accordance with its authority
contained in Sections 35(b), 36(c), and 37 (b) of the Illinois Environmental Protection
Act (415 ILCS 5/35(b), 36(c), and 37(b)) (2002). The decision to grant this provisional
variance is not intended to address compliance with any other applicable laws or
regulations.

3 ;),e? ) 4 /1/77”7,\"\

Jéseph E. Svoboda
Chief Legal Counsel

Enclosure
CC: [IPCB, Clerk
Matt Hansen, P.E., Willett, Hofmann & Associates, Inc.



bee:

Connie Tonsor
Roger Callaway
Vera Herst
Joan Muraro
Jay Balmer



WILLETT, HOFMANN & ASSOCIATES, INC.

CONSULTING ENGINEERS
809 EAST SECOND STREET
C.lféo\é-\qg.#ETT, P.E., P.LS. DIXON, ILLINOIS 61021 BERCP‘:‘I‘-\IIIQ,‘I}PNZI.FD?HL;I‘JB%%BERG. P.E.PLS.
815284-3381 FAX 815 284-3385
ROBERT HOFMANN, P.E. SE. P.L.S. EMAIL info@uilletthofmann.com RO oty | LCNKEN, P.E. SE.
WEBSITE www.willetthofmann.com THOS&E%RT%M?:%%%EE?EGA "
DY ST
i RS JERRY L. HINRICHS, P.E.
O b 14 2003 }5"\ " HWE D ROB\DIERE‘(;E:EEA%;S;P%REATION ENGINEERING
ctober 14, Ly ‘ . . P.E.
OCT 1 6 2003 A X:EE(;B(ERSHODE';LVIRONMENTALENGINEERING
]
b= P A

Illinois Environmental Protection Agency

Bureau of Water

Division of Water Pollution Control

Compliance Assurance Section

P.0.Box 19276

Springfield, Illinois 62794-9276

Re:  City of Polo, Illinois

Wastewater Treatment Plant
-NPDES Provisional Variance Request

Gentlemen:

On behalf of the City of Polo, we are requesting a provisional variance for their NPDES permit limits

at the wastewater treatment plant per the application requirements stated in TITLE 35:

Environmental Protection Agency; Part 180: Procedures and Criteria for Reviewing Applications for

Provisional Variances; Subpart B: Applications for Provisional Variances; Section 180.202 b). We

have addressed below the 13 items in Section 180.202 b) on an item by item basis.

1. The provisional variance requested is to waive the CBODs Suspended Solids and Ammonia
Nitrogen discharge limit and allow the City to discharge settled sewage to the Buffalo Creek for a
period of 45 days. The provisional variance is needed to allow the City to replace the center
column of the rotary distributor mechanism in their secondary trickling filter process.

2. The provisional variance is needed to allow the City to replace the center column of the rotary
distributor mechanism in their secondary trickling filter process. The center column allows the
four (4) distributor arms to rotate and discharge the wastewater from the primary clarifier evenly
over the trickling filter media. Currently the operator has to manually rotate the distributor arms
periodically during the day to get a somewhat even distribution over the trickling filter media.

The City of Polo is a small rural community with a population of 2,477 located approximately 13
miles northwest of Dixon, Illinois in southwest Ogle County.

3. The City of Polo wastewater treatment plant processes approximately 0.313 mgd of domestic
sewage a day for treatment and discharge to the Buffalo Creek. The City of Polo operates a
tertiary treatment plant, which includes fine screening, primary settling, a secondary trickling
filter, final settling, a tertiary aerated lagoon, a wet weather flow lagoon, anaerobic digestions
and sludge drying beds.

809 E. SECOND STREET 57 AIRPORT DRIVE 212 THIRD AVENUE LINCOLNSHIRE BUSINESS CENTER
DIXON, ILLINOIS 61021 ROCKFORD, ILLINOIS 61109 STERLING, ILLINOIS 61081 701 ESSINGTON ROAD
815 284-3381 FAX 815 284-3385 815964-2897 FAX 815 964-2899 815 626-3861 FAX 815 626-5645 JOLIET, ILLUNOIS 60435

815 725-4525



Iilinois Environmental Protection Agency
Bureau of Water

Division of Water Pollution Control
Compliance Assurance Section

October 14, 2003

Page 2 of 3

The City has ordered the center column unit from Walker Process, and a delivery schedule of six
(6) weeks is anticipated. Also the City is obtaining a proposal from a local contractor to install
the center column unit when it arrives on site. The provisional variance is needed because the
operator may not meet effluent standards while he manually operates the distributor arms to try to
maintain some uniform flow over the trickling filter. Also the trickling filter will have to be
bypassed completely for 2 to 3 days while the center column unit is being replaced.

4. The City will attempt to maintain the best treatment efficiency possible through the trickling
filter during the 6 week period while they wait for the new center column unit, by manually
rotating the distributor arms periodically during the day. The City will have to bypass
completion around the trickling filter for 2 to 3 days while the contractor removes the existing
center column and installs the new one. When the trickling filter is being bypassed, the treatment
process steps shall include fine screening, primary settling, final settling and tertiary lagoon.

The City’s NPDES permit discharge limits are 10 mg/l for CBODs, 12 mg/1 for suspended solids
and 1.4 mg/l (April-October) and 2.2 mg/l (November - March) for Ammonia Nitrogen.

5. There are no materials in the drinking water exceeding the allowable IEPA regulation limits.

6. The environmental impacts of the variance will be minimal to the Buffalo Creek, especially if the
City can maintain effluent quality near their current NPDES permit limits for CBODs and
suspended solids by still utilizing the trickling filter for six (6) weeks until the new center column
arrives and then utilizing all other treatment process while the trickling filter is being repaired
and the trickling filter must be completely bypassed.

7. The City will be utilizing all the other treatment process during the repair of the trickling filter to
maintain the best effluent quality they can achieve. The City would have to construct additional
treatment facilities or haul their wastewater to another treatment plant with reserve capacity to
handle the City’s wastewater loadings.

8. The City has ordered the center column unit from Walker Process, and a delivery schedule of six
(6) weeks is anticipated. The City will still utilize the trickling filter in the treatment process by
manually rotating the distributor arms during the day. The trickling filter will not provide as
effective treatment with this type of operation, but will provide the maximum treatment available.
Also the City is obtaining a proposal from a competent local contractor that is familiar with this
type of construction to install the center column unit when it arrives on site. It is anticipated the
trickling filter will have to be bypassed for 2 to 3 days while the center column unit is being
replaced. The City will utilize the other treatment process to maintain the maximum treatment
efficiency possible.



CONSULTING ENGINEERS
809 EAST SECOND STREET
C.lfw\g‘v:lg.kETT, P.E.,P.L.S. 515 2%2(2:?8'1&['.;!2)((“88121208? 5385 BER(?H?Q&ENE?%;%GOE%BERG' P.E,P.LS.
RC:EEE;I'WHOFMANN. P.E,SE,PLS. EMAIL -info@willgtthofmanntcom Ror‘:ﬁ\és?o'éN?EENKEN' PE.SE
i’ WEBSITE www.willetthofmann.com THC?&E%@%”;;‘Q&S&EERING
ReE e
.) R JERRY L. HINRICHS, P.E.
October 14, 2003 } A BVE w OB Sy ez
ctober 14, Ly . - - PE.
_ OCT 1 6 2003 s DIRECTOR OF ENVIRONMENTAL ENGINEERING
b= A

Illinois Environmental Protection Agency

Bureau of Water

Division of Water Pollution Control

Compliance Assurance Section

P.O. Box 19276

Springfield, Illinois 62794-9276

Re:  City of Polo, Illinois

Wastewater Treatment Plant
NPDES Provisional Variance Request

Gentlemen:

On behalf of the City of Polo, we are requesting a provisional variance for their NPDES permit limits

at the wastewater treatment plant per the application requirements stated in TITLE 35:

Environmental Protection Agency; Part 180: Procedures and Criteria for Reviewing Applications for

Provisional Variances; Subpart B: Applications for Provisional Variances; Section 180.202 b). We

have addressed below the 13 items in Section 180.202 b) on an item by item basis.

1. The provisional variance requested is to waive the CBODs Suspended Solids and Ammonia
Nitrogen discharge limit and allow the City to discharge settled sewage to the Buffalo Creek for a
period of 45 days. The provisional variance is needed to allow the City to replace the center
column of the rotary distributor mechanism in their secondary trickling filter process.

2. The provisional variance is needed to allow the City to replace the center column of the rotary
distributor mechanism in their secondary trickling filter process. The center column allows the
four (4) distributor arms to rotate and discharge the wastewater from the primary clarifier evenly
over the trickling filter media. Currently the operator has to manually rotate the distributor arms
periodically during the day to get a somewhat even distribution over the trickling filter media.

The City of Polo is a small rural community with a population of 2,477 located approximately 13
miles northwest of Dixon, Illinois in southwest Ogle County.

3. The City of Polo wastewater treatment plant processes approximately 0.313 mgd of domestic
sewage a day for treatment and discharge to the Buffalo Creek. The City of Polo operates a
tertiary treatment plant, which includes fine screening, primary settling, a secondary trickling
filter, final settling, a tertiary aerated lagoon, a wet weather flow lagoon, anaerobic digestions
and sludge drying beds.

809 E. SECOND STREET 57 AIRPORT DRIVE 212 THIRD AVENUE LINCOLNSHIRE BUSINESS CENTER
DIXON, ILLINOIS 61021 ROCKFORD, ILLINOIS 61109 STERLING, ILLINOIS 61081 701 ESSINGTON ROAD
815284-3381 FAX 815 284-3385 815 964-2897 FAX 815 964-2899 815 626-3861 FAX 815 626-5645 JOLIET, ILLINOIS 60435

WILLETT, HOFMANN & ASSOCIATES, INC.

815725-4525



L

Illinois Environmental Protection Agency
Bureau of Water

Division of Water Pollution Control
Compliance Assurance Section

October 14, 2003

Page 2 of 3

The City has ordered the center column unit from Walker Process, and a delivery schedule of six
(6) weeks is anticipated. Also the City is obtaining a proposal-from a local contractor to install
the center column unit when it arrives on site. The provisional variance is needed because the
operator may not meet effluent standards while he manually operates the distributor arms to try to
maintain some uniform flow over the trickling filter. Also the trickling filter will have to be
bypassed completely for 2 to 3 days while the center column unit is being replaced.

4. The City will attempt to maintain the best treatment efficiency possible through the trickling
filter during the 6 week period while they wait for the new center column unit, by manually
rotating the distributor arms periodically during the day. The City will have to bypass
completion around the trickling filter for 2 to 3 days while the contractor removes the existing
center column and installs the new one. When the trickling filter is being bypassed, the treatment
process steps shall include fine screening, primary settling, final settling and tertiary lagoon.

The City’s NPDES permit discharge limits are 10 mg/l for CBODs, 12 mg/] for suspended solids
and 1.4 mg/l (April-October) and 2.2 mg/l (November - March) for Ammonia Nitrogen.

5. There are no materials in the drinking water exceeding the allowable IEPA regulation limits.

6. The environmental impacts of the variance will be minimal to the Buffalo Creek, especially if the
City can maintain effluent quality near their current NPDES permit limits for CBODs and
suspended solids by still utilizing the trickling filter for six (6) weeks until the new center column
arrives and then utilizing all other treatment process while the trickling filter is being repaired
and the trickling filter must be completely bypassed.

7. The City will be utilizing all the other treatment process during the repair of the trickling filter to
maintain the best effluent quality they can achieve. The City would have to construct additional
treatment facilities or haul their wastewater to another treatment plant with reserve capacity to
handle the City’s wastewater loadings.

8. The City has ordered the center column unit from Walker Process, and a delivery schedule of six
(6) weeks is anticipated. The City will still utilize the trickling filter in the treatment process by
manually rotating the distributor arms during the day. The trickling filter will not provide as
effective treatment with this type of operation, but will provide the maximum treatment available.
Also the City is obtaining a proposal from a competent local contractor that is familiar with this
type of construction to install the center column unit when it arrives on site. It is anticipated the
trickling filter will have to be bypassed for 2 to 3 days while the center column unit is being
replaced. The City will utilize the other treatment process to maintain the maximum treatment
efficiency possible.



© "0GT-17-2083 FRI 12:42 PM . P. 001/004

i

WILLETT, HOFMANN & ASSOCIATES, INC. Stareg e o181

Consulting Engineers 815/826-3861
e-mall: wha g}g%aex'l .com
809 Bast Second Street Rockfo%ﬂ:ﬁllnols 61109
Dixon, lliinols 61021-0367 e-mall?wha%éig;a.com
Phone: 816/284-3381 Fax: 815/284-3385
e-mail: mhansen@willetthofmann.com Lincolnshire Business Center
webslte: www.willetthofmann.com 701 Essington Road
Joliet, Hlinois 80435
815/725-4525

FAX TRANSMITTAL |

DATE: October17, 2003
TO: IEPA ATTN: JayBalmer
FROM: Matt Hansen FAX #: 217.557.1407

NUMBER OF PAGES INCLUDING THIS SHEET 3

REFERENCE: Polo, lllinols
Provisional Varlance Request

We revised the letter to include the start and end date of the provisional varlance and the average
daily and maximum daily limits.

Call if you have any questions.

CONFIDENTIALITY NOTICE
This facsimile teanamizzion end tha documents attached to it contain proprietary matcrialn which are confidendal and privileged. Thit document and all attachmentt ore
intended solcly for the use of the seciplent identificd. Any dincloaure, duplication, disscmination or othar use of this document and its sttachments by anyonc other than the
identified reciplent, or his/her agent, ls serictly prohibited. If you are not the identfled recipiont, these materials have been tranemitted to you In crror, Plowsc eall us
Linmediately 10 arrange for our retdeval of theae documenta,



4

*0CT~17-2003 FRI 12:42 PM P, 002/004

WILLETT, HOFMANN & ASSOCIATES, INC.

CONBULTING ENGINEERS
K, WILLETT, P&, P.L8 w:ﬁfx%r} ?ﬁ.ﬁ%‘lg ST';EH BERNHARD H. KLINGENBERG, P.E., P.L.8
: 610 .
ook 1473 B15 284-3381 FAX 116 204-3305 RONALD 4. STEGNKEN, P.E, 85,
ROBERT HOFMANN, P.E., 8.E., P.L.8, EMAIL Info@willetthofmann.com PRISONNT v
a1 . WEBSITE www.willetthofmann.com : o LA S -
THOMAS W, HOUCK, P.f, AlA.
- VIOE PRESIOENT
SEORETARYSTREANNER
DIRETTOR OF ARCHITECTURE
JERRY L HINRICHS, P.E.
VICE PRERIDENT
DIRECTOR OF TRANRPORTATIDN BNOINEEANG
October 14, 2003 ROBERT M. GABPER, P.E.

mg‘gn. g"TPMROMNTAL AHOINEERING

Illinois Environmental Protection Agency
Bureau of Water

Divigion of Water Pollution Control
Compliance Assurance Section

P.0. Box 19276

Springfield, Illinois 62794-9276

Re:  City of Polo, Illinois
Wastewater Treatment Plant
NPDES Provisional Veriance Request

Gentlemen:

On behalf of the City of Polo, we are requesting a provizsional variance for their NPDES permit limits
at the wastewater treatment plent per the application requirements stated in TITLE 35:
Environmental Protection Agency; Part 180: Procedures and Criteria for Reviewing Applications for
Provisional Variances; Subpart B: Applications for Provisional Variances; Section 180.202 b), We
have addressed below the 13 itemns in Section 180.202 b) on an item by item basis.

1, The provisiona] variance requested is to waive the CBOD;, Suspended Solids and Ammonia

' Nitrogen discharge limit and allow the City to discharge settled sewage to the Buffalo Creek for a
period of 45 days, The provisional variance is needed to allow the City to replace the center
column of the rotary distributor mechenism in their secondary trickling filter process. We

request 8 start date for the 45-day provisionsl varignce of October 14, 2003 and an end date for

the provisional variance of Novembey 27, 20

2. The provisional variance is needed to allow the City to replace the center column of the rotatry
distributor mechanism in their sccondary trickling filter process. The center column allows the
four (4) distributor arms to rotate and discharge the wastewater from the primary clarifier evenly
over the trickling filter media. Currently the operator has to manuelly rotate the distributor arms
periodically during the day to get a somewhat even distribution over the trickling filter media.

The City of Polo is a small rural community with a population of 2,477 located approximately 13
miles northwest of Dixon, Illinois in southwest Ogle County.

3. The City of Polo wastewater treatment plant processes approximately 0.313 mgd of domestic
sewage a day for treatment and discharge to the Buffalo Creek., The City of Polo operates a
tertiary treatment plant, which includes fine screening, primary settling, & secondary trickling
filter, final settling, a tertiary aerated lagoon, a wet weather flow lagoon, anaerobic digestions

and sludge drying beds,
807 £. SECOND STREET 57 AIRPORT DRIVE 212 THIRD AVENUE LNCOLNSHIRE BUSINESS CENTER
DIXON, ILLINOIS $102) ROCKFORD, ILLINOIS 61109 STERLING, ILLINOIS 61081 701 ESSINGTON ROAD
815284-3381 FAX 815 284-3385 815 964-2897 FAX 815 964-2899 B15 626-3861 FAX 815 £24-5645 JOLIET, {LLINOIS 60435

815 725-4525




